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TEST REPORT

Test Report No.: LCSA08054007E

Auqust 8, 2024
Date of issue

Test Model............c.....cceoe... : Q6060

EUT o, : UVC Air Sterilizer

Applicant .............ccccceeiiiin : MASSPHOTON LIMITED

AdAress ......cooeeeviiiiiiieeeeeee, : Unit 542, 5F, Building 5W, Phase One, Hong Kong
Science Park, New Territories, HongKong

Telephone ..........cceeieiiiiinnnnnn. -

FaX .o 2

Manufacturer.......................... : XUZHOU LIYU ADVANCED TECHNOLOGY CO., LTD

AdAress .......ceeeeiiiiieeeeeeeeeee : 1st floor, No.1, Electronic Information Building, No. 5
Jingwei Road, Xuzhou High tech Industrial Development =
Zone,Xuzhou, Jiangsu 221100, China 8¢

Telephone .......cccceevveeeiieeennnnn. i\

FaX .o o

Factory..........oooiiiiiie : XUZHOU LIYU ADVANCED TECHNOLOGY CO., LTD E

AdAress .......eeeeiiiiiieeeeeeeeee : 1st floor, No.1, Electronic Information Building, No. 5
Jingwei Road, Xuzhou High tech Industrial Development
Zone,Xuzhou, Jiangsu 221100, China

Telephone .......cccceeeeeeeeieeennnnn. o/

FaX oo, o

Test Result Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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1. TEST STANDARDS

The tests were performed according to following standards:

EN IEC 55014-1:2021: Electromagnetic compatibility - Requirements for household appliances, electric tools
and similar apparatus - Part 1: Emission

EN IEC 55014-2:2021: Electromagnetic compatibility - Requirements for household appliances, electric tools
and similar apparatus - Part 2: Immunity - Product family standard

EN IEC 61000-3-2:2019/A1:2021: Electromagnetic compatibility (EMC) -- Part 3-2: Limits - Limits for harmonic
current emissions (equipment input current up to and including 16A per phase)

EN 61000-3-3:2013/A2:2021: Electromagnetic compatibility (EMC) -- Part 3-3: Limits - Limitation of voltage
changes, voltage fluctuations and flicker in public low-voltage supply systems, for equipment with rated current
< 16A per phase and not subject to conditional connection

e
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2. SUMMARY OF STANDARDS AND RESULTS

2.1 Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Limits Result
Disturbance voltage from AC | g |Ec 55014-1:2021 Table 5 Pass
mains port
Disturbance power EN IEC 55014-1:2021 Table 7 & Table 8 Pass
Harmonic current emission EN IEC 61000-3-2:2019/A1:2021 Class A Pass
Voltage fluctuations and flicker EN 61000-3-3:2013/A2:2021 Clause 4 Pass
Electrostatic discharge EN IEC 55014-2:2021 Clause 7.2 Pass
Esftltra”Sie”ts for AC power | N |EC 55014-2:2021 Clause 7.2 Pass
Surges for AC power ports EN IEC 55014-2:2021 Clause 7.2 Pass
:)”gft‘:ed currents for AC power | e |EC 55014-2:2021 Clause 7.2 Pass
Voltage dips EN IEC 55014-2:2021 Clause 7.2 Pass
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2.2 Description of Test Modes

No Title Description

TM1 | Working(AC 230V/50Hz) Record

2.3 Description of Performance Criteria

Performance Criteria

Performance criterion A

The apparatus shall continue to operate as intended during the test.

No degradation of performance or loss of function is allowed below a performance level

(or permissible loss of performance) specified by the manufacturer, when the apparatus is used
as intended. If the minimum performance level or the permissible performance loss is not
specified by the manufacturer, then either of these may be derived from the product description
and documentation, and from what the user may reasonably expect from the apparatus if used
as intended.

Performance criterion B

The apparatus shall continue to operate as intended after the test.

No degradation of performance or loss of function is allowed below a performance level

(or permissible loss of performance) specified by the manufacturer, when the apparatus is used
as intended. During the test, degradation of performance is allowed, however no change of
actual operating state or stored data is allowed to persist after the test. If the minimum
performance level or the permissible performance loss is not specified by the manufacturer,
then either of these may be derived from the product description and documentation, and from
what the user may reasonably expect from the apparatus if used as intended.

Performance criterion B/C

B: The apparatus shall continue to operate as intended after the test.

No degradation of performance or loss of function is allowed below a performance level

(or permissible loss of performance) specified by the manufacturer, when the apparatus is used

as intended. During the test, degradation of performance is allowed, however no change of

actual operating state or stored data is allowed to persist after the test. If the minimum

performance level or the permissible performance loss is not specified by the manufacturer,

then either of these may be derived from the product description and documentation, and from

what the user may reasonably expect from the apparatus if used as intended.

C: Temporary loss of function is allowed, provided the function is selfrecoverable or can be restored by the
operation of the controls, or by any operation specified in the instructions for use.

Performance criterion C may be applied to toys not using score or data entered by the user.
Performance criterion C

Temporary loss of function is allowed, provided the function is selfrecoverable or can be restored by the
operation of the controls, or by any operation specified in the instructions for use.
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3. GENERAL INFORMATION

3.1 Description of Device (EUT)
EUT : UVC Air Sterilizer
Test Model : Q6060
Model Lists : Q6060-A, Q6060-B, Q6060-C

_PCB board, structure and internal of these model(s) are the
" same, So no additional models were tested

Input:110-240V~, 50/60Hz, 3.5A

Model Declaration

Power Supply : Output: 48V —=5.41A
Rated Power: 90W+20W
Highest Internal Frequency : F<108MHz

3.2 Support equipment List

The EUT was tested as an independent device.
3.3 Description of Test Facility

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 — 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN
ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested may
result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

NVLAP Accreditation Code is 600167-0.
FCC Designation Number is CN5024.
CAB identifier is CN0O071.

CNAS Registration Number is L4595.

3.4 Measurement Uncertainty

G2 Jf

=}

Test Item Measurement Uncertainty
Conducted Emission (9kHz to 150kHz) +2.63 dB

Conducted Emission (150kHz to 30MHz) +2.35dB

Power Disturbance (30MHz to 300MHz) +2.90dB

Voltage Fluctuations & Flicker +0.510%

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. MEASURING DEVICES AND TEST EQUIPMENT

Report No.: LCSA08054007E

Disturbance voltage from AC mains port

Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
EMI Test Software Farad EZ / / /
Artificial Mains R&S ENV216 101288 2024-06-06 2025-06-05
Pulse Limiter R&S ESH3-22 102750-NB 2023-08-15 | 2024-08-14
EMI Test Receiver R&S ESR3 102312 2024-03-02 2025-03-01
Disturbance power
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
EMI Test Software Farad EZ / / /
EMI Test Receiver R&S ESR3 102312 2024-03-02 | 2025-03-01
Power Absorbing R&S MDS21 4033 2024-06-12 | 2025-06-11
Clamp
6dB Attenuator DC-3G / / 2023-10-18 | 2024-10-17
Harmonic current emission
Voltage fluctuations and flicker
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
HARMONICS&FLIC
KER P630850CD14
MEASUREMENT EVERFINE HFM-3000 11116 2024-03-02 | 2025-03-01
SYSTEM
HARMONICS&FLIC
KER TESTING EVERFINE HFs-4000 | PO244S85D14 | 2004.03.02 | 2025-03-01
POWER SOURCE
Electrostatic discharge
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
ESD Simulator SCHLODER SESD 230 604035 2024-07-15 | 2025-07-14
Fast transients for AC power ports
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
Electric fast pulse 3ctest EFT-4001G | EC0461044 | 2023-10-18 | 2024-10-17
group generator
Immunity Simulative EM TEST UCS500-M4 | 010134 | 2023-08-15 | 2024-08-14
Generator
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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Surges for AC power ports

Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
Immunity Simulative EM TEST UCS500-M4 0101-34 2023-08-15 | 2024-08-14
Generator
Injected currents for AC power ports
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
Simulator FRANKONIA CIT-10/75 A126A1195 2023-08-15 | 2024-08-14
CDN FRANKONIA CDN-M2+M3 A2210177 2024-06-06 | 2025-06-05
6dB Attenuator FRANKONIA DAM25W 1172040 2024-06-06 | 2025-06-05
Voltage dips
Equipment Manufacturer | Model No Serial No. Cal Date | Due Date
Voltage dips and up 3CTEST VDG-1105G | ECO0171014 | 2024-06-06 | 2025-06-05
generator
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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5. EMISSION TEST RESULTS (EMI)

5.1 Disturbance voltage from AC mains port

Test Requirement: Table 5
Test Limit: Frequency range Mains ports
Disturbance voltage
MHz Quasi-peak Average
dBuv dBuv
0,15 t0 0,50 Decreasing linearly with the logarithm of the
frequency from:
66 to 56 59 to 46
0,50to 5 56 46
5t0 30 60 50
The lower limit applies at the transition frequencies.
The test report shall state which test method was used and which limits were
applied.
Test Method: CISPR 16-2-1:2014/AMD1:2017
Procedure: An initial pre-scan was performed with peak detector.Quasi-Peak or Average

measurement were performed at the frequencies with maximized peak emission
were detected.
Remark: Level= Read Level+ Cable Loss+ LISN Factor|

5.1.1 E.U.T. Operation:

Operating Environment;

Temperature: | 22.5 °C Humidity: | 53.7 %
Pre test mode: TM1
Final test mode: TM1

5.1.2 Test Setup Diagram:

Receiver

[ ]

EUT & Auxiliary Equipment

L0 0 ©
0.8m
0.8m LISN
o
Ground/
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.1.3 Test Data:
TM1 / Line: Line
soo  dBw
0
c0 ?:?E\\"--.. EN IEC S5014-1(0F)
- fj-‘xtlﬂx" EN IEC 55014-1 |%|
! n
o % L*MIH L.J! I a‘m zq’\L
T g e T
30 A : T
20 .
AV
10
L]
10
20
0150 0.500 0.800 [MHz] 5.000 30.000
Reading Correct Measure- .
Mo. Mk. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBul dBuv dB Detector  Comment
1" 0.1860 4214 19.63 61.77 6421 -244 ae
2 02401 1628 18.63 3591 5302 -1B.01 AVG
3 04021 2487 19.63 4450 5781 -13.31 ap
4 04606 16.37 19.64 3601 4689 -1088 AVG
5 11895 2229 19.66 4195 5600 -1405 QP
6 1.3919 1389 19.66 3355 4600 -1245 AVG
7 23549 2345 19.68 4313 5600 -1287 QP
8 24405 993 19.68 29861 4600 -163% AVG
g 6.5130 2007 18.72 39.79 6000 -20.21 ap
10 6.9991 9.02 18.72 2874 5000 -21.26 AVG
11 18.1006 3230 2016 5246 6000 -7.54 ap
12 18.8025 21.30 2018 4148 5000 -B52 AVG

Shenzhen LCS Compliance Testing Laboratory Ltd.
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TM1 / Line: Neutral

goo  dBuV

To

""h__‘ EH IEC 55014-100f)

e 13

- 'T--ﬁ__‘ EM IEC 550141 '@:”
o

\FIr-L%UJH]MJ\ | | IANE ’W
o U A 0 A

0.150 0500 0.800 [MHz] 5.000 an.noo

Reading Correct Measure- .
Mo. Mk.  Freq. Level Factor ment Limit Margin

MHz dBuV dB dBuv dBuv dB Detactor Comment

1" 0.1880 3964 19.63 5927 6421 -494 ap
2 0.2401 1478 19.63 3441 5392 -1951 AVG
3 0.5885 2361 19.66 4327 56.00 -12.73 ap
4 0.9240 1598 19.65 3563 46.00 -1037 AVG
5 1.1895 2029 19.66 39.95 56.00 -16.05 ar
6 1.3919 12.39 19.66 3205 4600 -1395 AVG
7 2.3549 2095 19.68 40.63 56.00 -15.37 ap
8 24000 T.70 19.68 2738 46.00 -1862 AVG
g 6.5130 1657 18.72 36.29 60.00 -23.71 QP
10 981168 1335 19.84 33.19 5000 -16.81 AVG

11 18.8926 23.74 20.18 43.92 5000 -6.08 AVG

12 18.9240 3347 20.18 53.865 60.00 -6.35 ar
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.2 Disturbance power
Test Requirement: Table 7 & Table 8
Test Limit: Frequency range General
MHz Quasi-peak Average
dBpW dBpW
30 to 300 Increasing linearly with the frequency from:
45 to 55 35to0 45
200 to 300 Oto 10 0
Key
P = rated power of the motor only.
Additional limits of 200 to 300 for reduction applicable to Table 7 limits.

Test Method: Clause 7 of CISPR 16-2-2:2010 and Clause 5.3.3 of EN IEC 55014-1

Procedure: An initial pre-scan was performed with peak detector.Quasi-Peak or Average
measurement were performed at the frequencies with maximized peak emission
were detected.

Measured Level = Read level + Cable Loss + Clamp Factor

5.2.1 E.U.T. Operation:

Operating Environment:

Temperature: | 22.7°C Humidity: 53.7 %
Pre test mode: T™M1
Final test mode: T™M1

5.2.2 Test Setup Diagram:

Guidance for
measurement cable

6 dB attenuator

Lead under test Measurement cable

Table top EUT
»~ 1 i
| Absorbing *"\ 5
0,8m - clamp Clamp slide
Al
\\'. Floor ‘ /
EUT table / \ Clamp reference Receiver Mains connection
point (CRP)
Slide reference
point (SRP)
6,0 m
IEC 1837/10
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.2.3 Test Data:
™1
600 dEpW
EN IEC (55014 Clamp|P)
_———'_'__'___
- [ —
5 - E—— e —
M -
M[L 014 ClamplAVE]
20 e e B -.v.'_mu.ﬂLL -
20 | ' ' ) o R Yo b *WMW
’ o it 12 AVE
o
10 - i
0
Rl
20
noon 57,00 84,00 111,00 138,00 [MHz] 192.00 219,00 245,00 Z73.00 00,00
Reading Correct Measure- . -
No. Mk. Freq. Level Factor ment Limit Margin Position
MHz dBuV dB dBp\W dBpW dB Detectar om Comment

1 709800 33.39 8.25 4164 4652 -4.88 ar

2 * Te8000 2530 T.45 32.75 3B73 3938 AVG
3 115.0200 32.73 1015 4288 4815 52T ar

4 116.7000 21.09 1027 31.36 3821 -685 AVG
5 1374000 3570 546 4116 4898 -7.82 ap
6
7
8
g

139.9200 2354 582 29.38 Jgor  -9m AVG
187.8600 3149 .81 39.30 50.85 -11.55 ar
199.9800 17.23 8.56 2579 4130 -1551 AVG
216.0000 2548 7.05 32.53 51.89 -19.38 ap
10 2199600 1371 6.67 2038 4204 -21688 AVG
1 262.4400 2242 428 26.70 53681 -26.91 ap
12 280.0200 1087 4.1 1508 44268 -2018 AVG
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5.3Harmonic current emission
Test Requirement: Class A
Test Limit: Harmonic order Maximum permissible
harmonic current
h A
Odd harmonics
3 2,30
5 1,14
7 0,77
g 0,40
11 0,33
13 0,21
15< h <39 {1,15%
Even harmonics
2 1,08
0,43
0,30
8<h<40 u,st
h
Test Method: EN IEC 61000-3-2:2019/A1:2021
5.3.1 E.U.T. Operation:
Operating Environment:
Temperature: | 25°C Humidity: 55 %
Pre test mode: TM1
Final test mode: T™M1

5.3.2Test Setup Diagram:

Test Equipment

([l
oo

[ = ]

10000 \ EUT

oo 0000 I

Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street, Bao’an
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5.3.4Test Data:

Report No.: LCSA08054007E

Customer T OXXX Result Pass
— 1 —1I1
958 08 - e 0. 268
__‘_'_,_,—'——_._‘___1
o 17901 e - 0. 1634 o
Z o —f .00 3
= A :
Z ~ 2
> -179.04 Jn— 0. 463 =
e sinihill
358, 08 s — . . — — . 0. 9268
0 & 1&0 27 360
Phase(*)
I Elenl Harn Current Avg, = 100% Limit 190% Limit
3. 6225 -
= 57169 - '
(=]
=
o 1.8112
5
L)
E 0.0056
=
1, 0000 - - -———————
0 3 10 15 0 25 30 a5 10
Order
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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Customer T OXXX Result . Pass

Total Current Harmonic ans Some Odd Harmonic Parameters

THC (&) 0. 0549 THD (%) 13. 29 PORC (42 0.0142  [POHC Limit(A)|  0.2514

Maximum Value of Relevant Parameter During Test Period

Irms (V) 230. (4 Freq (He) 45, 999

[ rms (4) 0. 4341 ek (4) 0. 5622

11 (A) 0. 4294 ICF 2. 4265

P (W) 94, 753 A 0. 487

Determination of Harmonics and Limits

Harmonics - Harmonics e
Order () mmﬂ:ﬁ Ave. (1008 Lini (y|1101* Goreent cumf.]-:ﬁ Nas. [150% Linie (0)|M1010 GOFEENE) Rogly

2 0. DODG 1. D800 NAA 0. D008 1. G200 NAA Pass
3 0. 0413 23000 1. 80 0. 0422 3. 4500 122 Pass
4 0. 0018 0. 4300 NAA 0. 0022 0. 6450 NA Pass
5 0. 0162 L. 1400 1. 42 0. 0165 1. TI0D 0. ‘06 Pass
3] 0. 0017 0. 3000 NSA 0. 0019 0. 4500 T Pass
T 0. 0G5 0. 7700 2 14 00171 1. 1550 1. 43 Pass
8 0. 0017 0. 2300 NA 0. 0019 0. 3450 KA Pass
g 0. 0155 0. 4000 3. 8k 0. 0158 0. GO0 2,63 Pass
[i] 0. D018 0. 1840 NA 0. 0020 0. 2760 NAA Pass
11 00113 0. 3300 342 0.0119 0. 4550 2. 40 Pass
12 0. D018 0. 1533 NA 0. 0021 0. 2300 NAA Pass
13 0. 007Th 0. 2100 357 0. 0079 0. 3150 2. 51 Pass
14 0. D018 0. 1314 NSA . D020 0. 1971 N/A Pass
15 0. D052 0. 1500 347 . D0E1 0. 2250 2.71 Pass
1] 0. 0oLy 0. 1150 NA 0. 0019 0. 1725 N/A Pass
T 0. D00 0. 1324 4. 53 . D0ET 0. 1585 3. 38 Pass
18 0. D018 0. 1022 NAA 0. 0024 0. 1533 NAA Pass
19 0. D055 0. 1184 4. 65 0. D0E1 0. 1776 3. 43 Pass
20 0. 001y 0. 0920 NfA 0. 0021 0. 1380 N/A Pass
21 0. D052 0. 1071 48R . D057 0. 1607 3. 55 Pass
22 0. 0016 0. 0836 NSA 0. D018 0. 1255 T Pass
23 0. D052 0. 0978 5. 32 0. D056 0. 1467 3. 82 Pass
24 0. 0015 0. 0767 NA 0. D018 0. 1150 N Pass
25 0. D055 0. D900 6 11 . D055 0. 1350 437 Pass
26 0. 0015 0. 0708 NA 0. 0017 0. 1062 N/A Pass
27 0. D047 0. 0833 NfA 0. D056 0. 1250 N/A Pass
28 0. 0015 0. D657 NA 0. 0017 0. 0586 NAA Pass
25 0. 0057 0. 0776 7.35 0. 0060 0. 1164 5 15 Pass
30 0. 0015 0. 0613 NAA 0. 0017 0. 0520 NAA Pass
31 0. D046 0. 0726 NSA ., D050 0. 1085 N Pass
32 0. 0015 0. 0575 NAA 0. 001y 0. 0863 N/A Pass
33 0. D0E 0. DG32 NA 0. D036 0. 1023 KA Pass
34 0. 0015 0. 0541 NAA 0. 0oLy 0.0812 NAA Pass
35 0. D026 0. 0643 NA 0. D035 0. 0564 NAA Pass
36 0. 0015 0. 0511 NFA 00017 0. 0767 KA Pass
a7 0. D0E2 0. D608 NAA 0. D038 00912 NAA Pass
38 0. 0015 0. (484 NSA 0. D018 0. 0726 N Pass
39 0. D05 0. 0577 NAA . D034 0. D865 N/A Pass
40 0. 0016 0. (460 NA 0. D018 0. DEH0 N/A Pass

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
% Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street, Bao’an
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Customer TOXNK Result : Pass

Determination of Voltage Relevant Parameter During Test Period

Item Nominal Yalue Tested Value Error Value 'ﬂlmﬁﬂiuﬁ:] R Result
Urmsz (V) 230. 0D 230. 06 0. 06 +2. 0% Pass
Frequency (Hz) 50. (0 49 998 0. 002 +0. 5% Pass
Determination of Voltage Harmonics and Limits

Order{n) [hd £ Limit (%) Limit Percent (%) Result

1 100% —— —— =

2 0. 00% 0. 20 5 T5% Pazs

3 0.01% 0. 90 L. D% Pass

4 0_ 0% 0. 20 1. 0% Pazs

5 0. 0% 0. 40 1. DE% Pass

5] 0. D% 0.20 L. 3% Pass

7 0. D% 0. 30 1. 19% Pass

] 0_ D 0. 20 1. 23% Pass

9 0.01% 0. 20 3. 09% Pass

10 0. D% 0. 20 2 03% Pass

11 0. D% 0. 10 2 80% Pass

12 0. 0% 0. 10 4. 14% Pass

13 0.00% 0. 10 A 41% Pazs

14 0. D% 0. 10 2 5l% Pass

15 0.01% 0. 10 h % Pass

16 0. % 0. 10 1. 93% Pass

17 0. % 0. 10 2. G6% Pass

18 0. D% 0. 10 1. 83% Pass

19 0.01% 0. 10 b G0% Pass

20 0. 0 0. 10 L. T5% Pazs

21 0.01% 0. 10 0. 03% Pass

22 0. 0 0. 10 L. TE% Paszs

s} 0.01% 0. 10 0. 4% Pass

4 0. 0% 0. 10 1. 5% Pass

5 0.01% 0. 10 B. 99% Pass

il 0. D% 0. 10 1. T8% Pass

27 0.01% 0. 10 0. 35% Pass

e 0. D% 0. 10 1. 89% Pass

9 0_01% L] 0. 05% Pazs

30 0. D% 0. 10 L. 4% Pass

31 0.01% 0. 10 B. 0T% Pass

32 0. 0% 0. 10 L. T™% Pass

3 0.01% 0. 10 7. 19% Pass

H 0. 0% 0. 10 1. 88% Pass

15 0.01% 0. 10 h 1% Pazs

36 0_ 0% L] L. 97% Pazs

ETl 0. D% 0.10 4. 16% Pass

34 0_ 0% 0. 10 1. 0% Pazs

L 0. 0% 0. 10 1 87% Pazs

40 0. D% 0. 10 1. 91% Pass
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5.4Voltage fluctuations and flicker

Report No.: LCSA08054007E

Test Requirement:

Clause 4

Test Limit:

Clause 5

Test Method:

EN 61000-3-3:2013+A2:2021

5.4 1E.U.T. Operation:

Operating Environment:

Temperature: | 25°C Humidity: 55 %
Pre test mode: ™1
Final test mode: TM1

5.4.2Test Setup Diagram:

Test Equipment

oo
oo

[ = ]

| 0000 \ EUT

OocaEm0000

Shenzhen LCS Compliance Testing Laboratory Ltd.
[x] [a]
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5.4 3Test Data:
™1

Cus tomer : Result

Pst and Limit
B 1_Pst — Limit
1.20
0.90

B n60

0.30

0.00 B 1

Relevant Parameter and Judgement During Test Period

Report No

Pass

.. LCSA08054007E

Vrms at the end of test(V) 229, 92
Error Max(%) Test Limit (%)
T-max (ms) 0. 00 Test Limit (ms) 500 Pass
de (%) 0. 00 Test Limit (%) 3.30 Pass
dmax (%) 0. 00 Test Limit (%) 4. 00 Pass
Pst 0. 108 Test Limit 1. (00 Pass
Eleml Test Parameters

Mim de (%) dnax (%) Tmax {ns) Pst

1 0. 00 0. 0 0. O 0. 108
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6. IMMUNITY TEST RESULTS (EMS)

6.1 Electrostatic discharge

Test Requirement: Clause 7.2
Test Method: EN 61000-4-2:2009
Procedure: Discharge Impedance: 330 Q/ 150 pF

Discharge Voltage: Air Discharge: 8 kV; Contact Discharge:4 kV; VCP/HCP: 4 kV.
Polarity: Positive & Negative

Number of Discharge: Minimum 10 times at each test point

Discharge Mode: Single Discharge

Discharge Period: 1 second minimum

Performance Criteria: B

6.1.1 E.U.T. Operation:

Operating Environment:

Temperature: | 229°C Humidity: 47.6%
Pre test mode: TM1
Final test mode: TM1

6.1.2 Test Setup Diagram:

VCP
[10cm
R 0.5mm Thick Insulator
EUT
HCP
0.8m
470kQ
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.1.3 Test Data:
Discharge type Volt (kV) Polarity Test Point Result/ Observations
Air discharge 8 + 10 B
Air discharge 8 - 10 B
Contact discharge 4 + 10 B
Contact discharge 4 - 10 B
Horizontal Coupling 4 + 10 B
Horizontal Coupling 4 - 10 B
Vertical Coupling 4 + 10 B
Vertical Coupling 4 - 10 B
E E Shenzhen LCS Complian.ce. Testing Laboratory Ltd. o ) \ . o )
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6.2 Fast transients for AC power ports

Test Requirement: Clause 7.2
Test Method: EN 61000-4-4:2012
Procedure: Repetition Frequency: 5kHz

Burst Period: 300ms

Test Duration: 2 minute per level & polarity
Test Level: 1.0kV

Polarity: Positive & Negative

Performance Criteria: B

6.2.1 E.U.T. Operation:

Operating Environment:

Temperature: | 229°C Humidity: 47.6%
Pre test mode: TM1
Final test mode: TM1

6.2.2 Test Setup Diagram:

EFT/Generator
oo EUT
Bl p— .
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.2.3 Test Data:
Port Volt (kV) Polarity CDN/ Clamp Result/ Observations
AC power port 1 + CDN B
AC power port 1 - CDN B
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.3 Surges for AC power ports
Test Requirement: Clause 7.2
Test Method: EN 61000-4-5:2014+A1:2017
Procedure: Interval: 60s between each surge

Test Level: £1kV Live to Neutral

Polarity: Positive & Negative

Generator source impedance: 2Q

Trigger Mode: Internal

No. of surges: 5 positive at 90°, 5 negative at 270°.

Performance Criteria: B

6.3.1 E.U.T. Operation:

Operating Environment;

Temperature: | 22.9 °C Humidity: | 47.6%
Pre test mode: TM1
Final test mode: TM1

6.3.2 Test Setup Diagram:

Test Equipment

oo
Oy EUT

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.3.3 Test Data:
Port Volt (kV) Polarity Phase(degree) Result/ Observations
L-N 1 + 90° B
L-N 1 - 270° B

E 4 4| Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei, Shajing Street, Bao’an
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6.4 Injected currents for AC power ports

Test Requirement: Clause 7.2

Test Method: EN 61000-4-6:2014

Procedure: 0,15 MHz to 230 MHz
RF current common mode 1 kHz, 80 % AM
3V (RMS) (unmodulated)
150 Q source impedance

Performance Criteria: A

6.4.1 E.U.T. Operation:

Operating Environment:

Temperature; | 229°C Humidity: 47.6%
Pre test mode: TM1
Final test mode: TM1

6.4.2 Test Setup Diagram:

Signal Generator

L ff =

/_4 o 0 o) g

EUT ,
|

. dB ATT,
— L
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.4.3 Test Data:
Port Strength (Vrms) CDN/Clamp Dwell Time Result /Observation
AC port 3 CDN 2s A
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.5 Voltage dips
Test Requirement: Clause 7.2
Test Method: EN IEC 61000-4-11:2020
Procedure: 0% of UT for 0.5 Cycle(50Hz) & 0.5 Cycle(60Hz)

40% of UT for 10 Cycle(50Hz) & 12 Cycle(60Hz)
70% of UT for 25 Cycle(50Hz) & 30 Cycle(60Hz)
No. of Dips / Interruptions: 3 per Level

Time between dropout 10s

Performance Criteria: C

6.5.1 E.U.T. Operation:

Operating Environment:

Temperature: | 229°C Humidity: 47.6%
Pre test mode: TM1
Final test mode: TM1

6.5.2 Test Setup Diagram:

Test Equipment

oo
O EUT

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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6.5.3 Test Data:
. No. of Dips/ Result/
()

Level %UT Phase (degree) Duration Interruptions Observations

0 0° 0.5 Cycles 3 C

0 180° 0.5 Cycles 3 C

40 0° 12 Cycles 3 C

40 180° 12 Cycles 3 C

70 0° 30 Cycles 3 C

70 180° 30 Cycles 3 C

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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7. TEST SETUP PHOTOS

Disturbance voltage from AC mains port

'y
4

Ferritnif
o

G2 Jf

Disturbance power

=}
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Voltage fluctuations and flicker

Electrostatic discharge

Shenzhen LCS Compliance Testing Laboratory Ltd.
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Fast transients for AC power ports
Surges for AC power ports

Injected currents for AC power ports

E;E%HE Shenzhen LCS Compliance Testing Laboratory Ltd.
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Voltage dips
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8. EUT CONSTRUCTIONAL DETAILS (EUT PHOTOS)
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Fig. 3
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Fig. 5
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MASSPHOTON

Fig. 7
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Fig. 8
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